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o N | OFFICE OF EXECUTIVE ENGINEER, RURAL WORKS DEPARTMENT, WORKS DIVISION, Aurangabad

,Reqisition Format for Scheme Head- MR(3054) under Bihar Rural Road Maintenance Policy-2018 (Initial Rectification and Surface Renewal)
| {w-,:r"fﬂame of Works Division:- Aurangabad

Adminlstrative Agreement Amount ol

Initial 5 Year Date of Value of | Thickness | Valueof |' o' "% | wp-to-date | Requisition A

Administrative ¢ No& |Completion Actual Date 3 : Total ;
: Package No i ProjectiDasper| (AA] W la £ Rectification | Routine | AgreementiNo P of IRI of Bitumen | Bitumen Sickad expenditure | against work = %
= o MIS 1 t':Pr No & Date LEREK TD:":; with Surface | Maintena Date s per Completion lin mm/f Layer Contentin Amu g ¢ | @sPEr MiS done . At ?
¢ (Inkm)} Unlakh) | ponewal | nce(in Agreement km) | (inmm) |Percentage | " :L (intakh) | (intakh) ¥

{In Lakh) Lakh) _ : -t

1 2 3 a - 5 6 7 8 3 10 11 12 13 [ 1a 15 16 17 18 TREL
RAM/ALU/ALUR/ Baluganj Dhibara Road to 15.02.2020 14.11.2020 | 04.11.2020 X =

1 190014 Dhibars PS Road 10602901030 | 3140/22.07.2019 1.2 49.03 J1.05 11.04 71MBD-2019-20 AL JL. 3369 |25.00MM 5.080%| 0.00000 0.00000 33_’15 Comp. _.._;.
I . TOTAL _ 33.05 | *5 ;
_ - %

3 .
. m\""‘\ -1;5"

Divisional Accotmits Officer ; \\ i

Rural Works Department, works Division, : . i %} |

Aurangabad Huml wWiu Depart .

Waorks Dmsmn_. Aurangabad %
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Name Of Road Baluganj Dhibara Road to Dhibara PS5 Road

Date ~ Time Section Length Bumps Speed OR \TEGORY IRl _Latitude .ongitude Evaiit
No. in km in mm Rate mm/km |UIV ROAD - I

4/11/20 | 12:37:50 57 0.1 340 10.1 3400 39941G 5.19| 24.57681| B84.3988 Nf.'—:.r_mal Y=0*X"2+1.136* X + 132.5
a/11/20 | 12:38:0 57 0.1 260 10.1 2600 3086|G 4.13| 24.57589| 84.39811|Normal | X = 2850

4/11/20 |12:38:26 57 0.1 270 20.2 2700 3199|G 4.26| 24.57543| 84.39722|Normal | Y =3369

Af11/20 | 12:38: 26 T 0.1 270 10.1 2700 3199|G 4.26| 24.57564| 84.39633|Normal '

411120 1 12:39:1 57 0.1 250 10.1 2500 2972|G 3.99| 24.57652| 84.3964 P_J_l:irmal

4/ 11/ 20 1?_:39:.35 7 0.1 330 20.2 3300 3881|G 5.06| 24.57676| 84.39549|Normal (R) RURAL ROAD

4/11/20 |12:40:0 57 0.1 270 10.1 2700 3199|G 4.26| 24.5769| 84.39473|Normal Good Average Poor
_:I," 11/20 | 12:40:12 57 0.1 250 10.1 2500 2972|G 3.99| 24.57775| 84.39468 N_nrmal <4000 4001-5000 >5001
4/11/20 | 12:40:47 57 0.1 340 10.1 3400 3994|G 5.19| 24.57801| 84.39367|Normal

411/ 20 |12:41:22 5 0.1 340 10.1 3400 3994|G 5.19| 24.57849| 84.39305|Normal

4/11/20 | 12:41: 22 57 ) 0.1 220 20.2 2200 2631|G 3.58| 24.5777| 84.39305|Normal

4/11/20 | 12:42:0 57 0.1 280 20.2 2800 3313|G 4.4| 24.57627| 84.39268Normal

Total Length

pocth % A
H\]B%?gf A1 = e

Ae R\
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REPORT ON
BITUMEN CONTENT TEST
FOR THE PROPOSED

C/O

BALUGANJ DHIBRA ROAD TO DHIBRA
UNDER SCHEME

MR 3054

SUBMITTED TO:
EXECUTIVE ENGINEER
RWD. WORKS DIVISION, AURANGABAD

AGENCY NAME :

TRADEWELL CONSTRUCTION PVT LTD
PIPRDIH AURANGABAD

TESTING BY :

OM SAI TESTING AND RESEARCH
- LABORATORY

2nd floor maheswari complex fraser road lodipur patna
PIN CODE 800001

AT PG




f'-

 OM SAI TESTING AND RESEARCH LABORATORY

2" floor maheswari complex fraser road lodipur patna
PIN CODE 800001

REf------u YT TEY ) Date BEARE RN RN R

BITUMEN CONTENT TEST OF SDBC

Name of BALUGANJ DHIBRA ROAD TO DHIBRA UNDER T o
: ype Of Material :SEMI-DENSE BITUMINOUS
Road : SCHEME MR 3054 CONCRETE
DATE OF COLLECTION 19-Oct-20
DATE OF TESTING 22-0Oct-20
SAMPLE NO. Al A2 Al
Chainage & Section: 0+215 KM | 0+625 KM 0+910 KM
S.NO. Observations 1 2 3
d 1 Wt. of Mix taken before extration ( A) 500 500 500
2 Wt. of filter paper before extration { B ) 6.00 6.00 6.00
3 Wt. of Mix after extration (¢ ) 471.85 472.01 471.98
4 W. of filter paper after extration ( D ) 6.85 6.72 6.85
5 Wi, of filler collected from extract after allowing for seting (E ) 1.9 1.81 1.830 |
6 JWt. of filler collected in filter paper { B-D)=(F) 0.85 0.72 0.85
/ . /:1::,;; Aggregate + Filler collected after extration (C+E +F ) 4746 474 54 4747
8 Percantage of Bitumen ( in the Mix ) (A-G) X 100 5.08 5.092 5.07
A
Layﬂr Value
SDBC Avg. Value 5.080%
Checked By Tested By

L A v

e
e

P it e |--.._.. r"'_._'.
T e L o kel e T e 1

o e " |II -'i-':r..fl'u.Jl-i : .
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. OM SAT TESTING AND RESEARCH LABORATORY

" S nd .
/_, 2™ floor maheswari complex fraser road lodipur patna
| PIN CODE 800001

REflIli T ETTN R RS RN A
58T RESULTS OF GRADATION FOR SEMI-DENSE BITUMINOUS CONCRETE (§FByssoveeeveesee
NAME OF ROAD BALUGANJ DHIBRA ROAD TO DHIBRA UNDER SCHEME 3054

SEMI-DENSE BITUMINOUS CONCRETE

Type Of Material
Date Of Test 21-10-2020
Weight of Sample - 6247 GM
' ) |'|
Cummulative Spec.Limits
. ight of _ _ ¥
LS Seive “;'f] pt1: % of Weight % % of Weight Vlﬁ ;{}Tlasble
Designation 1o . ihed (gin.) Retained of Wf.‘:l ght Passing MORTH
Retained Soecificati
pecification
13.2mm 0 0 0 100 100
0.5mm 318 5.1 5.1 94.9 90-100
4,75mm 3297 52.8 57.9 42.1 35-51
2.36mm 778 12.38 70.28 29.72 24-39
1.18mm 429 6.97 77.15 22.85 15-30
0.300mm 340 5.45 82.6 17.4 0-19.
0.075mm 680 10.90 93.5 6.5 3-8.
In Pan 405 6.5 100 0 .

Checked By Tested By




om S.ﬂI Tfsﬂwg AND RESEARCH LABORATORY

2" floor maheswari complex fraser road lodipur patna

PIN CODE 800001
TEST RESULTS OF SEMI-DENSE BITUMINOUS CONCRETE FLAKINESS
SR INDEX AND ELONGATION INDEX -

NAME OF BALUGANJ DHIBRA ROAD TO DHIBRA UNDER SCHEME 3054

ROAD
Type Of Material SEMI-DENSE BITUMINOUS CONCRETE
Date Of Test 21-10-2020
Weight of Sample(gr) - 513 GM
Wt. of the Wt. of aggregate |
Passing through | RetainedonIS | fraction of at Thickness gauge | in each fraction
s IS Sieve (mm) sieve (mm) | least 200 pieces size (mm) passing thickness
(gm) gauge (gm)

| _es | 0 | @

— 2 [ 10 | 83 | 4e8
Total (gm) W= 513 w= 44

F.l.= 8.58

ELONGATION INDEX

NAME OF BALUGANJ DHIBRA ROAD TO DHIBRA UNDER SCHEME 3054
ROAD

Type Of Material SEMI-DENSE BiTUMINOUS CONCRETE

Date Of Test 21-10-2020

Weight of Sample(gr) - 570 GM

Wt. of the Wt. of aggregate
Passing through | Retained on IS | fraction of at | Thickness gauge | in each fraction

IS Sieve (mm) sieve (mm) | least 200 pieces size (mm) passing thickness
(gm) gauge (gm)

Total (gm) W= 487 4.",.; nr’l’ zed- Blgnaturv
F.L: E.BB‘ .If:;::f;';_lf . R 'I q-'l.-".
Fl+E.l.= 8.58+6.98 15.56 ot )

L=
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" Customer:

1 Nemool [TRADEWELL CONSTRUCTIO

r—r o

Road :

Name of Work/ Enn.-pnm-b-- Road 1o Dhb

Machine No : i]:':'

-

Lnl: Jobh number
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StatENa: (37

9
.

Section No.

1 .rﬂﬂ'! F

- ¥ s .,’-
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s bt el e L

041100 j

Weather : IMnrrnul
g -

Location : |24 576812, 34

nd Location: |24575273 84

| TestData:  [2804 znmJ ““"’"“'“':
: |' Road Type :
St 3 No s e ' Side:

+ UIV Range :

Dist Range :

 Equation :

(R)RURALROAD |

DEG Interval

1631 |To |suuu Imuu

Balugan] Dhibara Road lo Dhit

- mmfkm

f____ To r_#._.. r_ “ 1000 m

[u-x 2411%6% % +1325

'v_tm T .

L G

Print I Generate Flnpnrt und Graph |

T —— -

‘ Hudruw Gmph -|

Mop Yiew |

3631 S

FE

=% 2631 -

1601 0

File :C\Users\BRRDA13Z\Deskiop\D4111255 Xls_

-

SecionNo. 57, Eqn:Y=0"X"2+1136" X + 1325
_| Name of Customer :TRADEWELL EDHS'IHUC‘I‘IDHE PRIVATE LIMITED, Hama ol Workf Road :Baluganj Dhibara
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